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BELLE GROUP MINIMIX 140
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES /

RESERVEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR
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CAUTION: PARTS WITH A # SHOULD ONLY BE FITTED BY A QUALIFIED ELECTRICIAN.
ATTENTION: LES PIECES MARQUEES # DOIVENT ETRE MONTEES PAR UN ELECTRICIEN QUALIFIE.
PRECAUCION: LAS PARTES MARCADAS CON # SOLO DEBEN INSTALARSE POR UN ELECTRICISTA CAPACITADO.
CUIDADO: AS PEÇAS COM # SÓ DEVERÃO SER COLOCADAS POR UM ELECTRICISTA QUALIFICADO.
VOORZICHTIG: MET EEN # GEMERKTE ONDERDELEN MOGEN ALLEEN DOOR EEN BEVOEGD ELEKTROMONTEUR GEMONTEERD WORDEN.
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(1) Item Number / numéro sur le schéma / número de la ilustración / número da ilustração / afbeeldingsnummer / tegningsnummeret  / Teil-Nummer / numero dell’illustrazione
(2) Part Number  / Numéro de référence de la pièce / número de pieza / número da parte / stuknummer / Styknummer / Nummer auf der Abbildung / numero di parte
(3) Description  / Désignation / Descripción / Descrição / Omschrijving / Beskrivelse / Bezeichnung / Descrizione

BELLE GROUP MINIMIX 140
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES /

RESERVEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

ITEM PART
NUMBER(1) NUMBER(2) DESCRIPTION(3) QUANITY(4)

1 905-10900 KIT HANDLE G.A. -
2 905-10700 KIT DRUM G.A. -
3 905-10600 KIT MAINFRAME G.A. -
4 905-10800 KIT STAND G.A. -
5 901-15400 MOTOR COVER (UK PLUG) 1
6 800-99810 DECAL - MINI 140 1
7 900-99906 HANDLE GRIP 2
8 905-10100 HANDLE W.A. 1
9 8-8008 NUT M8 8

10 9-8017 BOLT M8 X 45 6
11 53-0003 BEARING DRUM BOSS 1
12 901-99901 RING GEAR 1
13 7-8037 SETSCREW M8 X 20 8
14 3-1009 DRUM CLIP 1
15 901-99902 GEAR COVER 1
16 3-0039 SPIROL PIN 6 X 25 1
17 901-10806 DRIVE PINION 1
18 3-0007 SPIROL PIN 1/4"X1-3/8" 1
19 53-0002 BEARING DRIVESHAFT 2
20 53-0001 BEARING MAINSHAFT 1
21 7-5019 SCREW M5 X 19 4
22 905-10000 MAINFRAME W.A. 1
23 7-8009 SETSCREW M8 X 30 2
24 60-0435 WHEEL 2
25 900-11400 WHEEL RETAINER 2
26 901-99912 BELT 1
27 901-99908 PULLEY 1
28 901-99958 MOTOR MINI 230V 50HZ 1
29 901-99907 MOTOR COVER SEAL 1
30 901-99901 STAND LEG 4
31 905-10300 LEG SUPPORT W.A. 1
32 70-0194 SWITCH ON/OFF 1
33 70-0195 SEAL SWITCH ON/OFF 1
34 901-99916 OUTER COVER SHIELD 1
35 901-99915 INNER COVER SHIELD 1
36 7-0008 SCREW 3.9 X 19 3
37 901-99910 BRACKET MOTOR MOUNTING 1
38 800-25200 MOTOR RATING DECAL 1
39 92-01400 KIT BAG 1


